
 Acne 
Benzyl Peroxide 5% Wash & Gel 

 Athletes foot 
Miconazole 2% cream (15g) 
Terbinafine 1% cream (Lamisil ) (15g) 
Ketoconazole 2% cream (15g) 

 Bites & Stings 
Mepyramine 2% cream (Anthisan) 
Chlorphenamine oral solution & 
tablets 
Cetirizine liquid & tablets 
Loratadine liquid & tablets 

 Cold sores 
Aciclovir 5% cream 

 Conjunctivitis 
Chloramphenicol eye drops & 
ointment                      

 Constipation 
Fybogel high fibre 
Senna tablets  
Lactulose 
Bisacodyl 5mg tablets 
Docusate 100mg capsules 
Glycerol Suppositories 

 Cystitis 
Potassium citrate mixture 

 Dandruff 
Selenium 2.5% Shampoo (150ml) 
Ketoconazole 2% Shampoo (60ml) 

 Diarrhoea 
Dioralyte sachets 
Loperamide capsules 

 Dry eyes 
Hypromellose 0.3% eye drops 
Sodium hyaluronate 0.15% eye drops 
Viscotears 0.2% eye gel 
Simple eye ointment 

 Eczema/dry skin 
Aqueous cream 
Hydrocortisone 1% cream (15g) 
Eumovate Cream (15g) 

 Nasal congestion 
Menthol & Eucalyptus inhalation 
Pseudoephedrine linctus & tablets 
Sodium chloride drops & sprays 
Xylometazoline nasal drops 
Olbus Oil decongestant inhalator, 
pastilles & nasal spray 

 Oral thrush 
Miconazole oral gel 

 Pain  
Ibuprofen gel, suspension & tablets  
Paracetamol suspension & tablets 
Paracetamol & codeine 500mg/8mg 
tablets 
Ibuprofen & codeine 200mg/12.8mg 
Diclofenac 1.16% or 2.32% gel & patches 
Movelat relief cream & gel 
(Mucopolysaccharide Polysulphate) 

 Sore throats 
Benzydamine oral rinse & throat spray 
Ultrachloraseptic Spray 
Throat Lozenges 

 Threadworms 
Mebendazole tablets & oral solution 

 Temperature or fever 
Ibuprofen suspension & tablets 
Paracetamol suspension & tablets 

 Vaginal thrush 
Clotrimazole pessary, internal cream & 
external cream 
Fluconazole 150mg capsule 

 Varicella (Chicken Pox) 
Calamine Lotion 
Virasoothe (Cooling Gel) 
Crotamiton 10% cream (Eurax) 
Chlorphenamine oral solution & tablets 

 Verruca and Warts 
Bazuka (Salicylic Acid) 
Wartie (Freezing solution) 

 Fungal Infection (Skin) 
Clotrimazole 1% Cream 
Clotrimazole 1% & Hydrocortisone 1% 
Cream (15g) 
Miconazole 2% Cream (15g) 

 Fungal Nail infection 
Loceryl Curanail 5% lacquer  

 Haemorrhoids 
Anusol Cream, Ointment  & 
Suppositories 
Germoloids Cream Ointment & 
Suppositories 

 Hayfever 
Beclometasone nasal spray     
Fluticasone nasal spray 
Cetirizine liquid & tablets 
Chlorphenamine oral solution & 
tablets 
Loratadine liquid and tablets 
Sodium Cromoglicate eye drops 

 Headlice 
Permethrin liquid 
Dimeticone liquid 
Malathion liquid 

 Indigestion/Heartburn 
Gaviscon Advance liquid & chewable 
tabs 
Ranitidine 75mg tablets 
Omeprazole 10mg tablets  

 Infant Colic 
Infacol 
Colief 
Detinox Colic Drops 

 Irritable Bowel Syndrome 
Mebeverine 135mg tab 
Hyoscine Butylbromide 10mg tablets 
Colpermin (peppermint oil) capsules 

 Mouth ulcers 
Chlorhexidine mouthwash 
Anbesol Liquid  
Bonjela (adult and child) 

Please speak to your Pharmacist for information and advice 



• Did you know as well as dispensing your medications the 
Pharmacist could help to treat other self-limiting conditions 

WITHOUT the need of a prescription? 
• Your local pharmacist is full of information, guidance and 

advice… 
• They could help in treating minor ailments and WITHOUT the 

need of an appointment!  
 

If your suffering with any of the following issues you could go to your local 
Pharmacy and get help and advice from your pharmacist today. 

 Acne 
 Bites & Stings 
 Cold sores 
 Chicken Pox 
 Conjunctivitis 
 Cystitis 
 Dandruff 
 Diarrhoea 
 Dry eyes 
 Eczema/dry skin 
 Emergency Hormonal Contraception 
 Fungal Skin & Nail infection 
 Haemorrhoids 
 Hayfever 
 

 Headlice 
 Indigestion/Heartburn 
 Infant Colic 
 Irritable Bowel Syndrome 
 Mouth ulcers 
 Nasal congestion 
 Oral thrush 
 Pain 
 Sore throats 
 Threadworms 
 Temperature, Colds & Flu 
 Vaginal thrush 
 Verruca and Warts 

 
 

Please speak to your Pharmacist for information and advice 


